LGR 3500i

(Models: F411, F411-AT, F411-BE, F411-BUR, F411-GRN, F411-ORG, F411-PR, F411-SM, F411-SP)

Part Description Part # Uom Qty
BLOWER ASSY - MOTORIZED IMPELLER 115V 200W 2775 RPM 02-01612 Each 1
CABLE ASSY - JACKETED RJ45 7FT 02-01613 Each 1
POWER CORD ASSY - 14/3 SJT 5-15P/IEC 25FT 02-01614 Each 1
BATTERY - ALKALINE, AA 02-01620 Each 2
CABLE TIE - 4 NYLON 03-00012 Each 7
WASHER - 3/16 RIVET .19 ID X .47 OD X .05 ZP 03-00013 Each 3
WASHER - 1/4 SAE .281 ID X .625 OD X .06 ZP 03-00018 Each 28
PLUG - HOLE 1.13 DIA NYLON BLK 03-00027 Each 2
RIVET - 3/16 X 1/2 AL/AL BLK ANOD 03-00030 Each 3
RIVET - 3/16 X 5/8 STL/STL ZP 03-00039 Each 2
SCREW - 1/4-20 X 3/8 HWH NYLOC ZP 03-00105 Each 1
NUT - 5/8-11 UNC THIN ZP 03-00113 Each 2
WASHER - 5/8 AN .63 ID X 1.187 OD X .06 SS 03-00114 Each 2
GASKET - 1/2 X 1/2 POLYURETHANE PSA 03-00121 Foot 1.25
FOOT - ROUND 3/16 ID X 1.25 OD X 5/8 RUBBER BLK 03-00131 Each 2
GROMMET- .75 ID X 1.375 OD RUBBER 03-00179 Each 1
GASKET -.375 X .125 CLOSED CELL NEOPRENE / VINYL / NITRILE PSA 03-00201 Foot 16.08
SCREW - 1/4 -20 X 1/2 SER HWH NYLOC ZP 03-00209 Each 10
CLAMP - 3/8 ID HOSE GRN 03-00471 Each 1
WASHER - 3/8 USS .43 ID X 1.00 OD X .08 ZP 03-00506 Each 3
PUSH MOUNT - NYLON TIE 03-00771 Each 1
BOLT - SHOULDER 5/16-18 X 3/8 X 1.25 03-01336 Each 3
CABLE TIE - 6 NYLON 03-01463 Each 1
SCREW - M4 X 6MM PHP ZP 03-01467 Each 4
SCREW - 1/4-20 X 1.25 SER HWH ZP 03-01479 Each 20
GASKET - 1 X 1/2 POLYURETHANE PSA 03-01483 Foot 1.38
GASKET - .62 X .38 W/ RIBS EPDM PSA 03-01485 Foot 1.38
SCREW - #6 X 1/2 AB PHP ZP 03-01492 Each 4
GASKET -.375 X .187 EDPM PSA 03-01493 Inch 272
SCREW - 10-32 X .500 PHP ZP 03-01607 Each 5
SCREW - #10 X .625 PHP ZP 03-01608 Each 26
SCREW - #8-32 X .375 PHP ZP 03-01616 Each 2
GASKET -2 X .125 EPDM PSA 03-01617 Foot 5.04
DUCT RING - 12 DIA POLYCARBONATE BLK 04-00042 Each 1
GRILL - W/FINISH GLS BLK VORTEX 04-00046 Each 1
BOX - 48 ECT RSC DW, 24 x 22 3/4 x 40 3/4 06-01496 Each 1
LABEL - CAUTION Y/B DEHUS 07-01432 Each 1
LABEL - BADGE 07-01670 Each 1

Page 1 of 12




Part Description Part # Uom Qty
MANUAL - OWNERS 07-01674 Each 1
LABEL - FCC 07-01675 Each 1
LABEL - PRODUCT 3500i 07-01714 Each 1
FITTING - QUICK DISCONNECT BODY 1/4 BARB 08-00302 Each 1
FITTING - QUICK DISCONNECT INSERT 3/8 BARB 08-00303 Each 1
INSULATION - CORK TAPE 2 X .13 08-00784 Foot 4.08
INSULATION - PIPE .375 ID X .375 WALL VINYL NITRILE 08-00785 Foot 0.25
REFRIGERANT - R410A 08-01522 Ounce 33
SENSOR CABLE ASSY - MICRO CONTROLLER TEMP DEFROST DEHUS 08-01721 Each 2
BASE - POLYETHYLENE FLINT GRAY 08-01722-09  |Each 1
BACK PANEL - POLYETHYLENE FISHER BLU 08-01723 Each 1
FRONT PANEL - POLYETHYLENE FISHER BLU 08-01724 Each 1
SIDE PANEL - LEFT POLYETHYLENE FISHER BLU 08-01725 Each 1
SIDE PANEL - RIGHT POLYETHYLENE FISHER BLU 08-01726 Each 1
PUMP ASSY - CENTRIFUGAL 115V 08-01731 Each 1
REFRIGERATION LINES 08-01732 Each 1
CHASSIS - BASE GALV STL 08-01733 Each 1
AXLE ASSEMBLY - STUB 5/8 OD X 2.45 ZP STL 08-01735 Each 2
FAN SHROUD - MOTORIZED IMPELLER ABS BLK 08-01736 Each 1
COVER PLATE - CHASSIS 08-01739 Each 1
BRACKET - MOTORIZED IMPELLER GALV STL 08-01740 Each 1
INSULATOR - ABS BLK 08-01741 Each 2
BRACKET - PUMP GALV STL 08-01746 Each 1
COVER - COMPRESSOR TERMINAL - 115V LG 8600-R410A 08-01749 Each 1
GASKET - COMPRESSOR TERMINAL 115V LG 8600-R410A 08-01750 Each 1
NUT - COMPRESSOR TERMINAL COVER 115V LG 8600 R410A 08-01751 Each 1
WASHER - COMPRESSOR TERMINAL 115V LG 8600-R410A 08-01752 Each 1
VIBRATION MOUNT - COMPRESSOR 115V LG 8600-R410A 08-01753 Each 3
CONTROL PANEL ASSY - MEMBRANE TOUCH PAD CONTROL 2 SP 115/230V 08-01761S Each 1
ELECTRICAL BOX ASSY 08-01762 Each 1
COIL - EVAP 08-01796 Each 1
COIL - COND 08-01797 Each 1
COMPRESSOR - ROTARY 11150 BTUH R410A 08-01805 Each 1
HEAT EXCHANGER - 16.50 X 16.00 X 15.38 X .11 POLYPROYLENE 08-01806 Each 1
OVERLOAD - COMPRESSOR 115S LG 11150 R410A 08-01810 Each 1
WHEEL - 12 X 2 X 5/8 BORE GRY (Includes DUST CAP, 13-01549) 13-00053 Each 2
TUBING - 3/8 X 5/8 OD BRAIDED PVC 13-00083 Foot 2.67
DUST CAP - 12 OD WHEEL NYLON BLK Included w/13-00053 13-01549 Each 2
TUBE - 1/4 ID X 3/8 OD VINYL 15-00195 Foot 40
TUBE - 1/2 ID X 3/4 OD VINYL 15-01463 Foot 1

Page 2 of 12




LGR 3500i Pictorial Drawing

Page 3 of 12



(=2}

03-00012

r
)
=]
8

i
)

oRD

TO BLOWER MOUNMTING BRACKET

CABLE TIE BLOWER O
2PL

WIRING FROM BLOWER

BASE ASSEMBLY

03-01817

(22.57)

Page 4 of 12



.m.‘.
b
bt
By S
wi £F
or WP
s Es
z ag z0
24 o> iEd
w o
< e 00
8 .23 5
H R
it gl pads
Sy ghe o EBLD
o 823 = mmm#
2 m.. 1]
um | Bam
So 8=
[Fh=] O

4% 03-01508

04-00042°
BE014TF

03-01617
IMSTALL 2 STRIPS 16.5" LONG TO
EVAPORATOR END CAP-
X 03-01508
04-000A
23X 03-00030
3X 03-00013

Page 5 of 12




03-01473

(57

INSIDE VIEW

0701672

T oroisi7

03-00121

(157}

03-01473
2z

BACK PANEL ASSEMBLY

Page 6 of 12



03-01493

GASEET WRAPS UNDER
SIDE PAKEL SH BOTH
SIDES (18.257)

[

LEFT SIDE PANEL ASSEMBLY
INSIDE VIEW

03-01493
(1875}

03-01493
GASKET WRAPS UNDER
SIDE PANEL OH BOTH
SDEs (18757

[z

RIGHT SIDE PANEL ASSEMBLY
INSIDE VIEW

0301493
(a5

03-01453
[18.257

Page 7 of 12




0300012

ZIP TIE SENSOR CABLES, RJ45 CABLE
AND BATTERY MEGATIVE WIRE——___

03-00012
CABLE TIE SEMSOR TO FAH SHROUD

LEAVING SEMSOR HAMNGING IN FROMNT
OF SHROUD SPEMING OHLY ENOUGH

TO BEXPOSE TO AIR FLOW. FAN SHRO
HOT SHOWHN

OB-01745
RE|

2% 03-014616

8X 03-0001

uD

F411

a8

8 O3-00208

N 0300114

2X 03-00113

2% 13-0154%

3K 08-01753

05-01805

08-00754

IX 0301336

IX OE-00506

0801731
06-01752

0601747

08-01732

OE-007BS

0800785
0301463
PUSH 3 IN GF INSULATICH INTS WoHID
IH PLASTIC BASE AMND ZIF TIE

CSMPRESSOR GROUNDING
LOCATION

0B-01739

05-0173REF 5X 0301607

Page 8 of 12




03-01485

[16.57

0a-01806—

2% 0B-01 74—

DE-01997

Page 9 of 12



13-00033

515 1501463 0300012
CABLE TIE PUMP CORD TO
BOTTOM CORNER OF
08-01745 ELECTRICAL BOX
03-00012
CABLE TIE SENSOR
TO CONDENSER LINE
2
03-0017%
2X 03-00027

\Umm

CABLE TIE COMPRESSOR CORD TO
BOTTOM CORNER OF ELECTRICAL
BOX

08-01731

0801744

03-00105

Page 10 of 12




03-014%3
44 5

08-01719

07-01670

Page 11 of 12



SENIOR PCEA

WIRELE:: MODULE

MEMERAME TOUCHPAD

COMPREZCR

CABLE AZSY - RJ45

vE
L= ok
=
BATT = NOT USED—y,
BATT- = — BATT
GRN
=G

PCHA - LOW VOLTAG

ourT DEFR

08-01720 CONTROL
PANEL AZEY

SENIOR CABLE AZSY

PuME .
OVERLOAD
P FROTECTOR
R BLOWER ASSY
WHT .
B = —T
- GRN = B ]
ofre ! E [ 5 °
]
WHT ALK
198 OHM
- i
55 mF [ I
CAP | 20ml
= /TN
(g . e pEED
0= = | L -II/ CONTROL
FANLLTLO = -
VAT Bl INPUT LOAD

FANLLIH
HGE LLI 43
FAM CAPLIL] —

PUMP ULl —=—

Ll =

COMP LILI H—

N2 =

A

i GROUND
= WD

COMP HL2—) |
PUMP F/L2e=3
FAMN N/LZC=

HGB N2

A - HIGH VOLTAGE

FROST SEMSOR

RECEPTACLE

L crouns
LD

BATTERY HOLDER

DEl
IHSTALLED IMTO
COIL THERMOWELL

08-01762 HIGH VOLTAGE ELECTRICAL BOX ASSY

UNE
GROUND
HEUTRAL

Page 12 of 12




